
American River Watershed
Sanitary Survey

2003 Update

December 2003

Prepared by:

In association with:

ARCHIBALD & WALLBERG CONSULTANTS



 

AMERICAN RIVER WATERSHED SANITARY SURVEY 
 

2003 UPDATE 
 
 

December 2003 
 
 
 
 

Prepared by: 
 

ARCHIBALD & WALLBERG CONSULTANTS 
 

In association with: 
 

MWH, Americas 
 



 

 
FINAL December 2003 

PROJECT TEAM 
 
 
AMERICAN RIVER WATERSHED SANITARY SURVEY TECHNICAL COMMITTEE 
 
Placer County Water Agency ....................................................................................................... Craig James 
 Brian Martin 
 Wally Cable 
 
El Dorado Irrigation District .................................................................................................Steve Setoodeh  
[...]
averaging 8 MGD and summer flows averaging 15 MGD.  Train Number 2 is a conventional water 
treatment plant with flocculation and long, horizontal sedimentation basins.  There is a mechanical 
chain and flight sludge removal system in the sedimentation basins.  The water is post-chlorinated 
prior to being sent to four dual media filters.  The filters also have air scour.  The filtered water is 
treated with caustic soda for pH control prior to storage in the reservoirs (11 million gallons [MG]).  
This is where most of the disinfection contact time (CT) credit is achieved.   

Facility changes since the 1998 Update include completion of a 28 MGD expansion with 
construction of the new Train Number 1, described above.  Both treatment trains now implement 
filter-to-waste.  The expansion also included redundant coagulant feed and storage systems.  The 
1998 Update recommended that all the water utilities provide planning and space to allow for 
potential installation of facilities to meet future regulatory requirements.  PCWA has done this, with 
installation of the redundant coagulant feed and storage systems and sand ballasted clarification. 

4.1.2. Water Quality Summary 

With recent operational developments, when PCWA is using its American River source, the influent 
water to the Foothill WTP is generally only American River water.  PCWA has collected samples of 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-3 
 

 
FINAL December 2003 

raw American River water for a variety of constituents. Table 4-1 provides a review for selected 
constituents.   

Table 4-1. Selected Constituent Review, PCWA Foothill WTP 

Constituent Review 
IOCs/VOCs/SOCs Raw Water: None detected above MCLs. 
Turbidity Treated Water: <0.3 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median fecal coliform and E. coli levels <10 MPN/100 mL. 
Giardia/Cryptosporidium  Raw Water: Not tested. 
TOC Raw Water: Median 1.2 mg/L, Running Annual Average 1.3 mg/L. 
Disinfection By-Products Distribution System: Not tested for solely American River water.  Blended 

water TTHMs RAA and LRAA <60 µg/L, HAA5 RAA and LRAA <40 µg/L. 
Arsenic Raw Water: Not detected, <2 µg/L. 
Hexavalent Chromium Raw Water: Not detected, <1 µg/L. 
 

The raw water has excellent quality.  Neither inorganic chemicals (IOCs), VOCs, nor SOCs pose 
treatment or compliance concerns.  Raw water turbidity, during the periods of American River use, 
can range from less than 2 NTU to over 100 NTU.  The treated water turbidity, however, is 
consistently less than 0.1 NTU, with only one excursion over 0.3 NTU during the period 1998 
through 2002. Fecal coliform and E. coli levels are generally very low. 

4.1.3. Drinking Water Regulations Compliance 

Table 4-2 provides a compliance evaluation for selected existing and future drinking water 
regulations.  PCWA is currently in compliance and is expected to be in compliance with future 
anticipated regulations at the Foothill WTP. Compliance with future state regulation of arsenic and 
hexavalent chromium, however, is unknown since it is not known at what level the new state MCLs 
may be set.  Arsenic and hexavalent chromium are not detectable in American River water at current 
detection limits.  

• Based on CFE turbidity data provided for the study period, the Foothill WTP meets the new 
turbidity standards under the Interim Enhanced SWTR.  

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at the Foothill WTP. The plant is granted credit for 2.5/2-
log reduction of Giardia/viruses for physical removal and 0.5/2-log for disinfection, 
respectively.   

• The Foothill WTP should be granted 2-log reduction credit for Cryptosporidium under the 
Interim Enhanced SWTR, and upgraded to 3-log reduction credit under the Long Term 2 
Enhanced SWTR, since it implements conventional filtration and meets the more stringent 
turbidity standards. Source water monitoring for Cryptosporidium will be required under the 
Long Term 2 Enhanced SWTR with possible action required if the average is greater than 
0.075 oocysts/L.  Although there are currently no protozoa data available for the North 
Fork, downstream protozoa data indicate Cryptosporidium levels will likely be below the action 
level.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-4 
 

 
FINAL December 2003 

• Since American River water has low levels of TOC, PCWA’s distribution system DBP RAA 
levels are expected to be below the Stage 1 D/DBP Rule MCLs. The 1998 Update 
recommended that the water utilities monitor distribution system DBPs and disinfection 
practices in anticipation of future DBP standards.  The Stage 2 D/DBP Rule will require 
compliance with distribution system DBPs based on LRAA. Currently, PCWA has no data 
for distribution system levels that is representative of American River source water only, but 
the blended water is expected to meet the new locational MCLs.   

Table 4-2. PCWA Foothill WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs, VOCs, SOCs Monitored as required. No MCLs exceeded. 
SWTR Microbial and 

Turbidity  
The data continue to support applicability of 3/4-log 
reduction for Giardia/virus and the plant has credit for 
Giardia/virus 3/4-log reduction. All operating, monitoring 
and reporting requirements are met.  All treated water 
turbidity requirements are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity > 0.3 NTU only once.  
Should be granted 2-log reduction credit for 
Cryptosporidium.  Individual filter effluent turbidity not 
provided; will need to monitor and report variances to 
DHS.  Must submit recycle statement to DHS by 
December 2003. 

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water monitored for TOC; RAA < 2.0 mg/L.  
Enhanced coagulation not required.  Distribution system 
data for TTHMs and HAA5 representative of American 
River water not provided.  MCLs are not expected to be 
exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR - 2004* 

Microbial Reduction credit should be upgraded to 3-log reduction 
for Cryptosporidium for conventional filtration.  No 
Cryptosporidium monitoring data at intake.  Will need to 
conduct 24 months of monitoring in accordance with 
Rule.  Additional treatment requirements, if any, will 
depend on monitoring results. Must conduct disinfection 
profiling/benchmark for Giardia and viruses. 

Stage 2 D/DBP Rule - 
2004* 

Disinfectants and 
Disinfection By-
Products 

Locational distribution system TTHM/HAA5 monitoring 
indicates all current locations < 80/60 µg/L, respectively.  
Will need to conduct Initial Distribution System 
Evaluation to assess distribution system monitoring, 
coordinated with consecutive systems unless all 
distribution system samples continue ≤40 µg/L TTHM 
and ≤30 µg/L HAA5 for 2002-2004; then standard 
monitoring program waived. 

State arsenic MCL - 2004* Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  Compliance 
with future state MCL unknown.  

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance with 
future state MCL unknown. 

NOTE: 
* Expected date of promulgation. 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-5 
 

 
FINAL December 2003 

4.2 El Dorado Irrigation District 

EID operates two water treatment plants with direct intakes on the American River: the Strawberry 
WTP in the community of Strawberry on the upper South Fork and the El Dorado Hills WTP in the 
community of El Dorado Hills on Folsom Lake.  The intake water for the El Dorado Hills WTP is 
diverted from Folsom Lake where the South Fork of the American River enters the Lake.   

Watershed activities of interest to EID that were reviewed for this report include factors affecting 
erosion in the upper watershed (South Fork), recreation (especially along the South Fork and at 
Folsom Lake), and potentially septic systems along the South Fork.  The City of Placerville SSO 
spills and urban runoff from the increasingly urbanized Folsom Lake basin are also of concern at the 
El Dorado Hills WTP. 

4.2.1. System Descriptions 

The Strawberry WTP is a small membrane microfiltration plant with a design capacity of 100 gpm 
and an operating flow range of 80 to 125 gpm. There is no pretreatment of the water.  The plant 
consists of 20 microfiltration modules and is monitored with system control and data acquisition 
controls and alarms in Placerville.  The microfiltration modules are backwashed every 40 minutes for 
three minutes, with filter-to-waste in operation.  The filtered water is chlorinated with chlorine gas, 
the pH is adjusted with soda ash, and it is then sent to the distribution system.  There is a total of 
0.25 MG of storage in the system.   

The El Dorado Hills WTP is a conventional water treatment plant with a design capacity of 
18 MGD.  The plant is usually operated between 2 and 10 MGD with an average winter flow of 
2.5 MGD and an average summer flow of 6 MGD.  The raw water is pumped from the lake up to 
the water treatment plant where it is pre-chlorinated for disinfection CT credit, to enhance 
treatment, and to prevent growth in the treatment facilities.  The pH is adjusted with soda ash to 
help with coagulation.  Alum and polymer are both added for coagulation.  The water is flocculated 
and clarified in upflow clarifiers. There are pressure switches in the clarifiers that induce backwash if 
the pressure builds up in the clarifiers.  There are dual media filters with 18" of sand and 30" of 
anthracite.  The filtration rate is six gpm/sf.  The filters are backwashed based on headloss, but are 
backwashed a minimum of once per week.  The filters are backwashed at a rate of 20 gpm/sf.  
There is filter-to-waste in operation.  The filter and clarifier backwash water, as well as the filter-to-
waste water, are returned to a large settling basin and the decant is blended with the influent water. 
The filtered water is post-chlorinated with chlorine gas and the pH is adjusted with soda ash.  
Disinfection CT credit is achieved in the existing 0.5-MG storage tank.  There is a total of 7 MG of 
storage in the system.   

Facility changes since the 1998 Update at the El Dorado Hills WTP include a new clarifier/filter 
module and modification of the intake facility to allow for diversion of warmer water.  EID is 
currently designing a permanent TCD and is also planning to relocate the pre-plant chlorination 
system.  The 1998 Update recommended that all the water utilities provide planning and space to 
allow for potential installation of facilities to meet future regulatory requirements.  The EID is 
evaluating an alternative site for a second expansion of the El Dorado Hills WTP.  There have been 
no significant facility changes at the Strawberry WTP.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-6 
 

 
FINAL December 2003 

4.2.2. Water Quality Summary 

The EID has monitored the raw and treated water at both the Strawberry WTP and the El Dorado 
Hills WTP for all the required Title 22 constituents. Table 4-3 and Table 4-4 provide a review for 
selected constituents.  The raw water has excellent quality at both intakes.  

Table 4-3. Selected Constituent Review, EID Strawberry WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Raw and Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.1 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median fecal coliform levels <10 MPN/100 mL. 
Giardia/Cryptosporidium  Raw Water: Not tested. 
TOC Raw Water: Median 1.85 mg/L, Running Annual Average <2 mg/L. 
Disinfection By-Products Distribution System: TTHMs RAA <40 µg/L, LRAA <60 µg/L and HAA5 

RAA and LRAA <40 µg/L. 
Arsenic Raw and Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 
 

Table 4-4. Selected Constituent Review, EID El Dorado Hills WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Raw and Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.3 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median fecal coliform levels <10 MPN/100 mL 
Giardia/Cryptosporidium  Raw Water: Not tested. 
TOC Raw Water: Median 1.2 mg/L, Running Annual Average <1.5 mg/L. 
Disinfection By-Products Distribution System: TTHMs RAA and LRAA <40 µg/L and HAA5 RAA and 

LRAA <40 µg/L. 
Arsenic Raw and Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 
 
At the Strawberry WTP, neither IOCs, VOCs, nor SOCs pose treatment or compliance concerns.  
Raw water turbidity can vary significantly, with high turbidity events associated with spring 
snowmelt.  The treated water turbidity is consistently less than 0.1 NTU, regardless of influent 
quality.  Fecal coliform levels are very low; higher levels are seen during the summer months.  The 
overall fecal coliform median value was non-detectable, while the median of summer month samples 
(May through September) was 4 MPN/100 mL.  Also, the summer fecal coliform average value of 
11 MPN/100 mL was about twice the overall average of 5 MPN/100 mL.   

At the El Dorado Hills WTP, neither IOCs, VOCs, nor SOCs pose treatment or compliance 
concerns.  During the period 1998 through 2002, there was a single detection of di (2-ethylhexyl) 
phthalate in the raw water, well below the primary MCL of 4 µg/L.  Raw water turbidity can vary 
significantly, with the highest levels occurring during storm events.  The EID has modified its intake 
facility to allow for diversion of warmer surface water, which has lower turbidity levels and is 
currently designing a permanent TCD. The treated water turbidity is consistently less than 0.1 NTU, 
with only one excursion above 0.3 NTU.  Fecal coliform levels are very low; higher levels are seen 
during the winter months.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-7 
 

 
FINAL December 2003 

4.2.3. Drinking Water Regulations Compliance 

Table 4-5 and Table 4-6 provide a compliance evaluation for selected existing and future drinking 
water regulations.  EID is currently in compliance and is expected to be in compliance with all 
future anticipated regulations at the both the Strawberry WTP and El Dorado Hills WTP. 
Compliance with future state regulation of arsenic and hexavalent chromium, however, is unknown 
since it is not known at what level the new state MCLs may be set.  Arsenic and hexavalent 
chromium are not detectable in American River water at current detection limits.  

• Based on CFE turbidity data provided for the study period, EID meets the new turbidity 
standards under the Interim Enhanced SWTR and the Long Term 1 Enhanced SWTR at 
both water treatment plants.  

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at both water treatment plants.  The Strawberry WTP is 
granted credit for 3/0.5-log Giardia/virus reduction for physical removal and 0.5/3.5-log 
reduction from disinfection, respectively.  The El Dorado Hills WTP is granted credit for 
2.5/2-log reduction for Giardia/virus for physical removal and 0.5/2-log reduction for 
disinfection, respectively.   

• The EID will need to coordinate with the DHS to identify log reduction credit for 
Cryptosporidium at their Strawberry WTP since it will not be automatically granted. The EID 
should be granted credit for 2-log reduction of Cryptosporidium at the El Dorado Hills WTP 
under the Interim Enhanced SWTR, and upgraded to 3-log reduction under the Long Term 
2 Enhanced SWTR, since it uses conventional filtration and meets the more stringent 
turbidity standards.  Source water monitoring for Cryptosporidium will be required at the El 
Dorado Hills WTP and for E. coli at the Strawberry WTP under the Long Term 2 Enhanced 
SWTR.  Action would be required at the El Dorado Hills WTP if the average is greater than 
0.075 oocysts/L.  There are currently no protozoa data available for the South Fork and 
limited data for Folsom Lake; however, downstream protozoa data indicate Cryptosporidium 
levels will likely be below the action level.  The Strawberry WTP will only need to monitor 
for Cryptosporidium if the mean E. coli levels exceed the trigger level of 50 MPN/100 mL.  The 
Strawberry WTP may qualify for a waiver from the monitoring requirements in the event the 
DHS approves at least a 5.5-log reduction credit for Cryptosporidium.  

• Since the Strawberry WTP is a membrane filtration plant, TOC monitoring and treatment is 
not required.   

• The 1998 Update recommended that the water utilities monitor distribution system DBPs 
and disinfection practices in anticipation of future DBP standards.  Currently, the data for 
both distribution systems show that RAA levels are below the Stage 1 D/DBP Rule MCLs.  
Both systems are expected to meet the new LRAA Stage 2 D/DBP Rule MCLs as well.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-8 
 

 
FINAL December 2003 

Table 4-5. EID Strawberry WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs,-VOCs, SOCs Monitored as required. No MCLs exceeded. 
SWTR Microbial and 

Turbidity  
The data continue to support applicability of 3/4-
log reduction for Giardia/virus and the plant has 
credit for Giardia/virus 3/4-log reduction.   All 
operating, monitoring and reporting requirements 
are met.  All treated water turbidity requirements 
are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity < 0.1 NTU.  Need 
to coordinate with the DHS to obtain 2-log 
reduction credit for Cryptosporidium.  Individual 
filter effluent turbidity not provided; will need to 
monitor and report variances to DHS.   

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water monitored for TOC; RAA < 2.0 mg/L.  
Enhanced coagulation not required since 
membrane water treatment plant.  Distribution 
system data collected for TTHMs and HAA5. No 
MCLs exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR – 2004* 

Microbial Need to work with DHS to identify log reduction 
credit for Cryptosporidium.  If > 5.5 log, then may 
opt out of 24 months of monitoring.  Otherwise, 
must conduct monitoring in accordance with the 
Rule.  Must conduct disinfection 
profiling/benchmark for Giardia and viruses. 

Stage 2 D/DBP Rule – 
2004* 

Disinfectants and 
Disinfection By-
Products 

Locational distribution system TTHM/HAA5 
monitoring indicates all current locations < 80/60 
µg/L, respectively.  Will need to conduct Initial 
Distribution System Evaluation to assess 
distribution system monitoring unless all 
distribution samples continue ≤40 µg/L TTHM and 
≤30 µg/L HAA5 for 2002-2004; then standard 
monitoring program is waived. 

State arsenic MCL – 
2004* 

Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  
Compliance with future state MCL unknown.  

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance 
with future state MCL unknown. 

NOTE: 
* Expected date of promulgation 
 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-9 
 

 
FINAL December 2003 

Table 4-6. EID El Dorado Hills WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs, VOCs, SOCs Monitored as required. No MCLs exceeded. One 

detection of di (2-ethylhexyl) phthalate < MCL. 
SWTR Microbial and 

Turbidity  
The data continue to support applicability of 3/4-
log reduction for Giardia/virus and the plant has 
credit for Giardia/virus 3/4-log reduction.   All 
operating, monitoring and reporting requirements 
are met.  All treated water turbidity requirements 
are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity > 0.3 NTU only 
once.  Should be granted 2-log reduction credit 
for Cryptosporidium.  Individual filter effluent 
turbidity not provided; will need to monitor and 
report variances to DHS.  Must submit recycle 
statement to DHS by December 2003. 

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water monitored for TOC; RAA < 2.0 mg/L.  
Enhanced coagulation not required. Short periods 
of TOC > 2.0 mg/L; currently relocating 
prechlorination system. Distribution system data 
collected for TTHMs and HAA5. No MCLs 
exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR – 2004* 

Microbial Should be upgraded to 3-log reduction credit for 
Cryptosporidium for conventional filtration.  Will 
need to conduct 24 months of monitoring in 
accordance with the Rule.  Additional treatment 
requirements, if any, will depend on monitoring 
results.  Must conduct disinfection 
profiling/benchmark for Giardia and viruses. 

Stage 2 D/DBP Rule – 
2004* 

Disinfectants and 
Disinfection By-
Products 

Locational distribution system TTHM/HAA5 
monitoring indicates all current locations < 80/60 
µg/L, respectively.  Will need to conduct Initial 
Distribution System Evaluation to assess 
distribution system monitoring unless all 
distribution samples continue ≤40 µg/L TTHM and 
≤30 µg/L HAA5 for 2002-2004; then standard 
monitoring program is waived. 

State arsenic MCL – 
2004* 

Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  
Compliance with future state MCL unknown.  

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance 
with future state MCL unknown. 

NOTE: 
* Expected date of promulgation 
 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-10 
 

 
FINAL December 2003 

4.3 City of Folsom 

The Folsom WTP is provided water diverted from Folsom Lake at the Folsom Dam. 

Watershed activities of interest to Folsom that were reviewed for this report include factors affecting 
erosion in the upper watershed, recreation (especially at Folsom Lake), and urban runoff from the 
increasingly urbanized Folsom Lake basin.  Upstream SSO spills are also of concern.  

4.3.1. System Description 

The Folsom WTP is a conventional water treatment plant and has a design capacity of 40 MGD 
with an operating range of 0 to 40 MGD.  The average flow in the winter is 12 MGD and the 
average flow in the summer is 32 MGD.  

The influent water is treated with sodium hypochlorite for disinfection CT credit and polyaluminum 
chloride (PAC) and polymer for coagulation.  The chemicals are mixed using a pump injection 
located close to the inlet structure.  The water is then flocculated and settled in five parallel 
treatment trains.  There are four-three stage basins with vertical shaft flocculators, followed by four 
sedimentation basins, with a surface loading rate of 1.25 gpm/sf.  The solids are removed 
mechanically with chain and flight sludge removal equipment.  The fifth train is a new 
flocculation/sedimentation basin with four stages and vertical shaft flocculators.   

The settled water is treated with a filter aid and then filtered.  There are eight dual media filters with 
30 inches of anthracite over eight inches of sand.  The filtration rate is five gpm/sf.  The 
backwashing is performed automatically, based on time (daily during the summer and once every 
three days during the winter). The filters have filter-to-waste capacity.  The filter backwash water and 
filter-to-waste water is sent to the return backwash water pond, and then the decant is recycled to 
the headworks. The filtered water is then chlorinated for CT credit and adjusted for pH with lime.  
The system has 29 MG of storage.    

Facility changes since the 1998 Update include an expansion, from 25 to 40 MGD that included the 
fifth flocculation/sedimentation basin and four new dual media filters.  On-site sodium hypochlorite 
generation was also added.  Folsom switched the primary coagulant to PAC and now utilizes a 
streaming current detector for dosing.  As part of the water treatment expansion design, physical 
and hydraulic space was reserved for future ozone facilities.  Also, the raw water intake pipeline was 
replaced, increasing capacity (from 48 to 60 inches) and reliability.  The 1998 Update recommended 
that all the water utilities provide planning and space to allow for potential installation of facilities to 
meet future regulatory requirements.  As part of the recent expansion, Folsom has allowed space for 
ozone disinfection facilities at the Folsom WTP. 

4.3.2. Water Quality Summary 

Folsom has monitored the raw and treated water for all the required Title 22 constituents. Table 4-7 
provides a review for selected constituents. 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-11 
 

 
FINAL December 2003 

Table 4-7. Selected Constituent Review, Folsom WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.3 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median fecal coliform and E. coli levels <20 MPN/100 mL 
Giardia/Cryptosporidium  Raw Water: Not tested. 
TOC Raw Water: Median 2.6 mg/L, Running Annual Average >2.0 mg/L. 
Disinfection By-Products Distribution System: TTHMs RAA and LRAA <60 µg/L and HAA5 RAA 

and LRAA <30 µg/L. 
Arsenic Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 

 

The raw water has excellent quality.  At the Folsom WTP, neither IOCs, VOCs, nor SOCs pose 
treatment or compliance concerns.  Raw water turbidity levels are highest during winter months and 
storm events.  The treated water turbidity data showed numerous excursions above 0.3 NTU prior 
to the plant expansion, but has since been consistently less than 0.1 NTU. Fecal coliform levels are 
very low; higher levels are seen during the winter months, although a fecal coliform peak was also 
observed in early July 2001. The 2002 TOC raw water data had an average value greater than 
2.0 mg/L, inconsistent with all other monitoring data along the American River.  Folsom discovered 
the 2002 TOC data reflected use of an inappropriate laboratory analytical method.  Data collected in 
2003, using the appropriate method, showed raw water TOC levels less than 2.0 mg/L, consistent 
with data from other utilities. 

4.3.3. Drinking Water Regulations Compliance 

Table 4-8 provides a compliance evaluation for selected existing and future drinking water 
regulations.  Folsom is currently in compliance and is expected to be in compliance with future 
anticipated regulations at the Folsom WTP. Compliance with future state regulation of arsenic and 
hexavalent chromium, however, is unknown since it is not known at what level the new state MCLs 
may be set.  Arsenic and hexavalent chromium are not detectable in American River water at current 
detection limits.  

• Based on CFE turbidity data provided for the study period, the Folsom WTP meets the new 
turbidity standards under the Interim Enhanced SWTR.  

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at the Folsom WTP.  The plant is granted credit for  2.5/2-
log reduction of Giardia/viruses for physical removal and 0.5/2-log for disinfection, 
respectively.   

• The Folsom WTP should be granted 2-log reduction credit for Cryptosporidium under the 
Interim Enhanced SWTR, and upgraded to 3-log reduction credit under the Long Term 2 
Enhanced SWTR, since it uses conventional filtration and meets the more stringent turbidity 
standards. Source water monitoring for Cryptosporidium will be required under the Long Term 
2 Enhanced SWTR with possible action required if the average is greater than 0.075 
oocysts/L.  The limited protozoa data available for Folsom Lake and downstream protozoa 
data indicate Cryptosporidium levels will likely be below the action level.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-12 
 

 
FINAL December 2003 

• The 1998 Update recommended that the water utilities monitor distribution system DBPs 
and disinfection practices in anticipation of future DBP standards. The data for Folsom’s 
distribution system shows that RAA levels are below the Stage 1 D/DBP Rule MCLs.  The 
system is expected to meet the new LRAA Stage 2 D/DBP Rule MCLs as well.   

Table 4-8. Folsom WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs, VOCs, SOCs Monitored as required. No MCLs exceeded.  
SWTR Microbial and 

Turbidity  
The data continue to support applicability of 3/4-log 
reduction for Giardia/virus and the plant has credit for 
Giardia/virus 3/4-log reduction.   All operating, 
monitoring and reporting requirements are met.  All 
treated water turbidity requirements are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity > 0.3 NTU several 
times prior to plant expansion; none since.  Should be 
granted 2-log reduction credit for Cryptosporidium.  
Individual filter effluent turbidity not provided; will need 
to monitor and report variances to DHS.  Must submit 
recycle statement to DHS by December 2003. 

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water monitored for TOC in 2002 had RAA > 2.0 
mg/L, apparently due to use of inappropriate laboratory 
analytical method.  2003 TOC data, using appropriate 
method are < 2.0 mg/L.  Enhanced coagulation likely 
not required. Distribution system data collected for 
TTHMs and HAA5. No MCLs exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR - 2004* 

Microbial Reduction credit should be upgraded to 3-log reduction 
for Cryptosporidium for conventional filtration.  Will need 
to conduct 24 months of monitoring in accordance with 
the Rule.  Additional treatment requirements, if any, will 
depend on monitoring results.  Must conduct 
disinfection profiling/benchmark for Giardia and viruses. 

Stage 2 D/DBP Rule - 
2004* 

Disinfectants and 
Disinfection By-
Products 

Locational distribution system TTHM/HAA5 monitoring 
indicates all current locations < 80/60 µg/L, 
respectively.  Will need to conduct Initial Distribution 
System Evaluation to assess distribution system 
monitoring unless all distribution samples continue ≤40 
µg/L TTHM and ≤30 µg/L HAA5 for 2002-2004; then 
standard monitoring program is waived. 

State arsenic MCL - 
2004* 

Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  Compliance 
with future state MCL unknown.  

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance with 
future state MCL unknown. 

NOTE: 
* Expected date of promulgation 
 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-13 
 

 
FINAL December 2003 

4.4 Folsom State Prison 

The FSP WTP is provided water diverted from Folsom Lake at the Folsom Dam. 

Watershed activities of interest to FSP that were reviewed for this report include factors affecting 
erosion in the upper watershed, recreation (especially at Folsom Lake), and urban runoff from the 
increasingly urbanized Folsom Lake basin.  Upstream SSO spills are also of concern.  

4.4.1. System Description 

The FSP operates a Microfloc Two-Stage Filtration Package Plant with a design capacity of 4 MGD.  
The operating range is typically 1 to 2 MGD.  The winter average flow is 1.1 MGD and the summer 
average flow is 1.7 MGD.  The plant is operated from 5:00 AM to 8:00 PM.  

The influent water flows to a 30,000 gallon raw water wet well.  The influent water is treated with 
chlorine for disinfection CT credit, lime for pH adjustment, and alum and polymer for coagulation.  
The water is sent through a sand ballasted clarification unit for pre-sedimentation during high 
turbidity events.  The water is then flocculated and clarified in an upflow clarifier.  The clarifier is 
backwashed approximately every 8 hours.  The water then flows into two tri-media filters.  The 
filters consist of 10" of anthracite, 8" of sand, 3" of garnet with a gravel base.  The filters are 
backwashed once or twice a day, in conjunction with a clarifier backwash.  The filter and clarifier 
backwash water is sent to the sludge lagoons and the decant is recycled to the headworks.  Filter-to-
waste facilities have been installed.  The filtered water is chlorinated for disinfection CT credit and 
the pH is adjusted with lime.  The system has 2.0 MG of storage.   

Facility changes since the 1998 Update include an Actiflo sand ballasted clarification unit as a pre-
sedimentation basin for high turbidity events.  This unit has a 1,100 gpm capacity, and utilizes a 
coagulant to assist with sedimentation. 

4.4.2. Water Quality Summary 

The FSP has monitored the raw and treated water for most of the required Title 22 constituents. 
Table 4-9 provides a review for selected constituents.   

Table 4-9. Selected Constituent Review, Folsom State Prison WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.3 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median fecal coliform and E. coli levels <20 MPN/100 mL. 
Giardia/Cryptosporidium  Raw Water: Not tested. 
TOC Raw Water: No Data Provided. 
Disinfection By-Products Distribution System: TTHMs <40 µg/L and HAA5 <20 µg/L. 
Arsenic Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 

 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-14 
 

 
FINAL December 2003 

The raw water has excellent quality.  At the FSP WTP, neither IOCs, VOCs, nor SOCs pose 
treatment or compliance concerns.  Raw water turbidity levels are highest during winter months and 
storm events.  The treated water turbidity has been consistently less than 0.1 NTU. Fecal coliform 
levels are very low; higher levels are seen during the winter months.   

4.4.3. Drinking Water Regulations Compliance 

Table 4-10 provides a compliance evaluation for selected existing and future drinking water 
regulations.  The FSP is currently in compliance and is expected to be in compliance with future 
anticipated regulations at the FSP WTP.  Compliance with future state regulation of arsenic and 
hexavalent chromium, however, is unknown since it is not known at what level the new state MCLs 
may be set.  Arsenic and hexavalent chromium are not detectable in American River water at current 
detection limits.  

• Based on CFE and IFE turbidity data provided for the study period, the FSP WTP meets 
the new turbidity standards under the Long Term 1 Enhanced SWTR.  

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at the FSP WTP. The plant is granted 2/1-log reduction 
for Giardia/viruses for physical removal and 1/3-log for disinfection, respectively.   

• The FSP WTP should be granted 2-log reduction credit for Cryptosporidium under the Long 
Term 1 SWTR, and upgraded to 2.5-log reduction under the Long Term 2 Enhanced SWTR, 
since it uses direct filtration and meets the more stringent turbidity standards. Source water 
monitoring for E. coli will be required under the Long Term 2 Enhanced SWTR with 
possible Cryptosporidium monitoring required if the mean is greater than 10 MPN/100 mL.  
The data available for Folsom Lake indicate Cryptosporidium monitoring may be required. 

• Since the FST WTP is a direct filtration plant, TOC monitoring and treatment is not 
required. 

• The 1998 Update recommended that the water utilities monitor distribution system DBPs 
and disinfection practices in anticipation of future DBP standards. The data for FSP’s 
distribution system shows that RAA levels are below the Stage 1 D/DBP Rule MCLs.  The 
system is expected to meet the new LRAA Stage 2 D/DBP Rule MCLs as well.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-15 
 

 
FINAL December 2003 

Table 4-10. Folsom State Prison WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs, VOCs, SOCs Monitored as required for treated water. No MCLs 

exceeded.  
SWTR Microbial and 

Turbidity  
The data continue to support applicability of 3/4-
log reduction for Giardia/virus and the plant has 
credit for Giardia/virus 3/4-log reduction.    All 
operating, monitoring and reporting requirements 
are met.  All treated water turbidity requirements 
are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity < 0.3 NTU.  
Should be granted 2-log reduction for 
Cryptosporidium.  Individual filter effluent turbidity 
provided; no exceptions noted.  Must submit 
recycle statement to DHS by December 2003. 

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water TOC monitoring not required since 
direct filtration plant.  Enhanced coagulation not 
required. Distribution system data collected for 
TTHMs and HAA5. No MCLs exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR – 2004* 

Microbial Need to work with DHS to identify log reduction 
credit for Cryptosporidium.  If >5.5-log, then may 
opt out of source water monitoring.  Otherwise, 
must conduct monitoring in accordance with the 
Rule.  Must conduct disinfection 
profiling/benchmark for Giardia and viruses. 

Stage 2 D/DBP Rule – 
2004* 

Disinfectants and 
Disinfection By-
Products 

Locational distribution system TTHM/HAA5 
monitoring indicates all current locations < 80/60 
µg/L, respectively.  Will need to conduct Initial 
Distribution System Evaluation to assess 
distribution system monitoring unless all 
distribution samples continue ≤40 µg/L TTHM and 
≤30 µg/L HAA5 for 2002-2004; then standard 
monitoring program is waived. 

State arsenic MCL - 2004* Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  
Compliance with future state MCL unknown.  

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance 
with future state MCL unknown. 

NOTE: 
* Expected date of promulgation 

4.5 San Juan Water District 

The SJWD Sidney N. Peterson WTP is provided water diverted from Folsom Lake at the Folsom 
Dam. 

Watershed activities of interest to SJWD that were reviewed for this report include factors affecting 
erosion in the upper watershed, recreation (especially at Folsom Lake), and urban runoff from the 
increasingly urbanized Folsom Lake basin.  Upstream SSO spills are also of concern.  



American River Watershed Sanitary Survey 
2003 Update 

Page 4-16 
 

 
FINAL December 2003 

4.5.1. System Description 

The Sidney N. Peterson WTP is a conventional water treatment plant and has a design capacity of 
120 MGD.  The water treatment plant is typically operated between 20 and 120 MGD.  The average 
winter flow is 42 MGD and the average summer flow is 89 MGD.  

The influent water is pre-chlorinated with chlorine gas for disinfection CT credit, and alum and 
polymer are added as coagulants.  The coagulants are mixed using a vertical shaft mechanical mixer 
in a small basin.  The water is then flocculated using three stage basins with horizontal shaft 
flocculators, which are situated parallel with the flow.  The sedimentation basins are half covered 
with tube settlers, which were installed to improve the settling characteristics of the basins.  The 
settled solids are removed from the sedimentation basin using a vacuum-type system.   

A polymer is added as a filter aid and the water is filtered through gravity flow dual media filters.  
There are two filter basins, which are divided into 24 filters with each filter having 10 cells.  The 
filters are made of sand and anthracite with a gravel base on a plate with a screened inserts 
underdrain system.  There are no filter-to-waste facilities.  The filter backwash water is sedimented 
for a short amount of time in a small basin and then returned to the influent stream.  The filtered 
water is post-chlorinated for disinfection CT credit and the pH is adjusted with calcium hydroxide.  
There is 68 MG of storage in the distribution system.   

Facility changes since the 1998 Update include installation of redundant backwash hood assemblies 
on both filter basins.  This increases the speed of backwashing, which minimizes the time required 
and optimizes filter production capacity. The 1998 Update recommended that all the water utilities 
provide planning and space to allow for potential installation of facilities to meet future regulatory 
requirements.  The SJWD will address this in the design of any future facilities.  

4.5.2. Water Quality Summary 

The SJWD has monitored the raw and treated water for all the required Title 22 constituents. SJWD 
also monitored in compliance with the ICR and has 18 months of data for Giardia and 
Cryptosporidium.  Table 4-11 provides a review for selected constituents.   

Table 4-11. Selected Constituent Review, SJWD Sidney N. Peterson WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Raw and Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.3 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median fecal coliform <10 MPN/100 mL. 
Giardia/Cryptosporidium  Raw Water: No Giardia/Cryptosporidium samples were confirmed positive. 
TOC Raw Water: Median 1.6 mg/L, Running Annual Average 1.3 mg/L. 
Disinfection By-Products Distribution System: TTHMs RAA and LRAA <40 µg/L and HAA5 RAA and 

LRAA <20 µg/L. 
Arsenic Raw and Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 
 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-17 
 

 
FINAL December 2003 

The raw water has excellent quality.  At the Sidney N. Peterson WTP, neither IOCs, VOCs, nor 
SOCs pose treatment or compliance concerns.  Raw water turbidity levels are highest during winter 
months and storm events.  The treated water turbidity is consistently less than 0.1 NTU.   Fecal 
coliform levels are very low; higher levels are seen during the winter months.  The Information 
Collection Rule data showed no positive detections of Giardia or Cryptosporidium. 

4.5.3. Drinking Water Regulations Compliance 

Table 4-12 provides a compliance evaluation for selected existing and future drinking water 
regulations.  The SJWD is currently in compliance and is expected to be in compliance with future 
anticipated regulations at the Sidney N. Peterson WTP. Compliance with future state regulation of 
arsenic and hexavalent chromium, however, is unknown since it is not known at what level the new 
state MCLs may be set.  Arsenic and hexavalent chromium are not detectable in American River 
water at current detection limits.  

• Based on CFE turbidity data provided for the study period, the Sidney N. Peterson WTP 
meets the new turbidity standards under the Interim Enhanced SWTR.  

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at the Sidney N. Peterson WTP. The plant is granted credit 
for 2.5/2-log reduction of Giardia/viruses for physical removal and 0.5/2-log for 
disinfection, respectively.   

• The Sidney N. Peterson WTP should be granted 2-log reduction credit for Cryptosporidium 
under the Interim Enhanced SWTR, and upgraded to 3-log reduction under the Long Term 
2 Enhanced SWTR, since it uses conventional filtration and meets the more stringent 
turbidity standards. The SJWD will need to work with the DHS to determine if the location 
for return of recycled water needs to be revised to upstream of the chemical feed.  Source 
water monitoring for Cryptosporidium will be required under the Long Term 2 Enhanced 
SWTR with possible action required if the average is greater than 0.075 oocysts/L.  The 
limited protozoa data collected by the SJWD using the ICR Method and downstream 
protozoa data indicate Cryptosporidium levels will likely be below the action level.   

• The 1998 Update recommended that the water utilities monitor distribution system DBPs 
and disinfection practices in anticipation of future DBP standards. The data for SJWD’s 
distribution system shows that RAA levels are below the Stage 1 D/DBP Rule MCLs.  The 
system is expected to meet the new LRAA Stage 2 D/DBP Rule MCLs as well.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-18 
 

 
FINAL December 2003 

Table 4-12. SJWD Sidney N. Peterson WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs, VOCs,  SOCs Monitored as required. No MCLs exceeded.  
SWTR Microbial and 

Turbidity  
The data continue to support applicability of 3/4-log 
reduction for Giardia/virus and the plant has credit 
for Giardia/virus 3/4-log reduction.   All operating, 
monitoring and reporting requirements are met.  All 
treated water turbidity requirements are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity < 0.3 NTU.  
Should be granted 2-log reduction credit for 
Cryptosporidium.  Individual filter effluent turbidity 
not provided.  Will need to monitor and report 
variances to DHS.  Need to return recycle water 
upstream of chemical feed or negotiate with DHS.  
Must submit recycle statement to DHS by 
December 2003. 

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water monitored for TOC; RAA < 2.0 mg/L.  
Enhanced coagulation not required. Distribution 
system data collected for TTHMs and HAA5. No 
MCLs exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR – 2004* 

Microbial Reduction credit should be upgraded to 3-log 
reduction credit for Cryptosporidium for 
conventional filtration.  Will need to conduct 24 
months of monitoring in accordance with the Rule.  
Additional treatment requirements, if any, will 
depend on monitoring results.  Must conduct 
disinfection profiling/benchmark for Giardia and 
viruses. 

Stage 2 D/DBP Rule – 
2004* 

Disinfectants and 
Disinfection By-
Products 

Locational distribution system TTHM/HAA5 
monitoring indicates all current locations <80/60 
µg/L, respectively.  Will need to conduct Initial 
Distribution System Evaluation to assess 
distribution system monitoring unless all 
distribution system samples continue ≤40 µg/L 
TTHM and ≤30 µg/L HAA5 for 2002-2004; then 
standard monitoring program is waived. 

State arsenic MCL - 2004* Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  
Compliance with future state MCL unknown. 

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance 
with future state MCL unknown. 

NOTE: 
* Expected date of promulgation 
 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-19 
 

 
FINAL December 2003 

4.6 City of Roseville 

The Roseville WTP is provided water diverted from Folsom Lake at the Folsom Dam. 

Watershed activities of interest to Roseville that were reviewed for this report include factors 
affecting erosion in the upper watershed, recreation (especially at Folsom Lake), and urban runoff 
from the increasingly urbanized Folsom Lake basin.  Septic systems along the South Fork and 
upstream SSO spills are also of concern.  

4.6.1. System Description 

The Roseville WTP is a conventional water treatment plant with a design capacity of 60 MGD.  The 
plant typically operates between 13 and 50 MGD.  The average flow during the winter is 16 MGD 
and the average flow during the summer is 36 MGD.  

The influent water is pre-chlorinated with sodium hypochlorite for disinfection CT credit.  Alum 
and polymer are added for coagulation and are mixed hydraulically using the headloss at the inlet 
control valve.  There is also a chemical addition point at the flash mix so that sodium hydroxide can 
be added for pH control during high turbidity, low alkalinity storm events.   

The treatment plant has two trains.  The original train achieves flocculation and sedimentation in 
three upflow clarifiers.  The existing clarifiers are round basins where the water enters in the center 
and flows up through tube settlers and exits over launders.  The clarifiers have a suspended sludge 
blanket that is used to thicken and settle out the solids. Operations staff monitor the blanket daily to 
ensure that the clarifiers are operating properly.  The clarifier blowoff process removes sludge that is 
sent to the sludge lagoons.  The clarifiers are operated so that an effluent turbidity of less than 1-2 
NTU is achieved.  This can be difficult since the clarifiers do not respond well to changes in the 
flow pattern.  The second, newer train consists of a long, rectangular flocculation and sedimentation 
basin.  The flocculation basin has four stages and uses vertical shaft mixers.  The sedimentation 
basin is a gravity basin, with chain and flight mechanical sludge removal.   

A non-ionic polymer is added as a filter aid upstream of the filters.  There are eight dual media filters 
with 30" of anthracite and 12" of sand, with a Leopold underdrain.  The filters are operated with a 
filtration rate of six gpm/sf.  The filters have backwash with a surface wash and are backwashed on 
an auto sequence.  The backwash is operated at a rate of 18.5 gpm/sf. Filter-to-waste is 
implemented on all filters.  The filter backwash water and filter-to-waste water is sent to the 
reclamation basins, where the water is settled and decant water is returned to the headworks. The 
filtered water is treated with lime for pH adjustment, fluoride, and sodium hypochlorite for post-
chlorination. The system has 22 MG of storage.  

Facility changes since the 1998 Update include an expansion of the water treatment plant, bringing 
the total capacity up to 60 MGD.  This included a second inlet control structure, a 25 MGD 
flocculation and sedimentation basin, two new filters, new chemical delivery/storage/feed systems, 
and improvements to the reclamation basins and sludge drying beds.  The 1998 Update 
recommended that all the water utilities provide planning and space to allow for potential installation 
of facilities to meet future regulatory requirements.  Roseville has addressed this in their master plan.  



American River Watershed Sanitary Survey 
2003 Update 

Page 4-20 
 

 
FINAL December 2003 

4.6.2. Water Quality Summary 

Roseville has monitored the raw and treated water for all the required Title 22 constituents. 
Table 4-13 provides a review for selected constituents.   

Table 4-13. Selected Constituent Review, Roseville WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Raw and Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.3 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Not provided. 
Giardia/Cryptosporidium  Raw Water: Not tested. 
TOC Raw Water: Median 1.5 mg/L, Running Annual Average 1.6 mg/L. 
Disinfection By-Products Distribution System: TTHMs RAA and LRAA <40 µg/L and HAA5 RAA 

and LRAA <20 µg/L. 
Arsenic Raw and Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 

 

The raw water has excellent quality.  At the Roseville WTP, neither IOCs, VOCs, nor SOCs pose 
treatment or compliance concerns.  Raw water turbidity levels are highest during winter months and 
storm events.  The treated water turbidity is consistently less than 0.1 NTU.  Fecal coliform data was 
not provided, but should be low, similar to SJWD levels since Roseville and SJWD share the same 
diversion location and transmission pipeline. 

4.6.3. Drinking Water Regulations Compliance 

Table 4-14 provides a compliance evaluation for selected existing and future drinking water 
regulations.  Roseville is currently in compliance and is expected to be in compliance with future 
anticipated regulations at the Roseville WTP. Compliance with future state regulation of arsenic and 
hexavalent chromium, however, is unknown since it is not known at what level the new state MCLs 
may be set.  Arsenic and hexavalent chromium are not detectable in American River water at current 
detection limits.  

• Based on CFE turbidity data provided for the study period, the Roseville WTP meets the 
new turbidity standards under the Interim Enhanced SWTR. The IFE data was evaluated for 
2002 and showed only one event which would trigger reporting in monthly reports to the 
DHS.  This occurred when a filter was brought on-line and resulted in higher than usual 
turbidity due to the programmed sequence.  Roseville has since adopted standard operating 
procedures and made modifications to the SCADA programming to prevent this from 
happening again. 

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at the Roseville WTP. The plant is granted credit for 
2.5/2-log reduction of Giardia/viruses for physical removal and 0.5/2-log for disinfection, 
respectively.   

• The Roseville WTP should be granted 2-log reduction credit for Cryptosporidium under the 
Interim Enhanced SWTR, and upgraded to 3-log reduction under the Long Term 2 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-21 
 

 
FINAL December 2003 

Enhanced SWTR, since it uses conventional filtration and meets the more stringent turbidity 
standards. Roseville will need to work with the DHS to determine if the location for return 
of recycled water needs to be revised to upstream of the chemical feed.  Source water 
monitoring for Cryptosporidium will be required under the Long Term 2 Enhanced SWTR 
with possible action required if the average is greater than 0.075 oocysts/L.  The limited 
protozoa data for Folsom Lake and downstream protozoa data indicate Cryptosporidium levels 
will likely be below the action level.   

• The 1998 Update recommended that the water utilities monitor distribution system DBPs 
and disinfection practices in anticipation of future DBP standards. The data for Roseville’s 
distribution system shows that RAA levels are below the Stage 1 D/DBP Rule MCLs.  The 
system is expected to meet the new LRAA Stage 2 D/DBP Rule MCLs as well.   

Table 4-14. Roseville WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs,  VOCs, SOCs Monitored as required for treated water. No MCLs 

exceeded.  
SWTR Microbial and 

Turbidity  
The data continue to support applicability of 3/4-log 
reduction for Giardia/virus and the plant has credit 
for Giardia/virus 3/4-log reduction.   All operating, 
monitoring and reporting requirements are met.  All 
treated water turbidity requirements are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity < 0.3 NTU.  Should 
be granted 2-log reduction credit for 
Cryptosporidium.  Individual filter effluent turbidity 
provided; only one exception noted.  Need to return 
recycle water upstream of chemical feed or 
negotiate with DHS.  Must submit recycle statement 
to DHS by December 2003. 

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water monitored for TOC; RAA < 2.0 mg/L.  
Enhanced coagulation not required. Distribution 
system data collected for TTHMs and HAA5. No 
MCLs exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR – 2004* 

Microbial Reduction credit should be upgraded to 3-log 
reduction credit for Cryptosporidium for 
conventional filtration.  Will need to conduct 24 
months of monitoring in accordance with the Rule.  
Additional treatment requirements, if any, will 
depend on monitoring results.  Must conduct 
disinfection profiling/benchmark for Giardia and 
viruses. 

 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-22 
 

 
FINAL December 2003 

Table 4-14. Roseville WTP Drinking Water Regulations Compliance (continued) 

 
Targeted 

Compounds Compliance Status 
Future Regulation (continued)    
Stage 2 D/DBP Rule – 
2004* 

Disinfectants and 
Disinfection By-
Products 

Locational distribution system TTHM/HAA5 
monitoring indicates all current locations < 80/60 
µg/L, respectively.  Will need to conduct Initial 
Distribution System Evaluation to assess 
distribution system monitoring, coordinated with 
consecutive systems unless all distribution 
system samples continue ≤40 µg/L TTHM and 
≤30 µg/L HAA5 for 2002-2004; then standard 
monitoring program is waived. 

State arsenic MCL – 
2004* 

Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  
Compliance with future state MCL unknown.  

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance 
with future state MCL unknown. 

NOTE: 
* Expected date of promulgation 
 

4.7 Arden Cordova Water Service 

ACWS operates the Coloma WTP, which uses American River water diverted to the Folsom South 
Canal at Nimbus Dam.  The water is diverted at Folsom South Canal milepost 2.5.   

Watershed activities of interest to ACWS that were reviewed for this report include recreation and 
other conditions along Lake Natoma and urban runoff. Aerojet discharges and SSOs into Lake 
Natoma and/or the canal are also of concern.  

4.7.1. System Description 

The Coloma WTP is a direct filtration plant, which utilizes pressure filters. The plant has been 
classified as direct filtration plant by the DHS due to the size of the sedimentation basins. The 
Coloma WTP has a capacity of 11 MGD.  The plant is operated between 0 and 11 MGD, with an 
average winter flow of 3.7 MGD and an average summer flow of 7 MGD.  Once the water is 
diverted from the Folsom South Canal, it is treated with potassium permanganate to help prevent 
algal growth along the pipeline to the WTP and for taste and odor problems.  The water travels 
several thousand feet to the Coloma WTP inlet.   

There are now two parallel flocculation and sedimentation basins.  Basin 1 is the original facility.  
Polymers are added to the water for coagulation and are mixed with a static mixer.  There is a 
flocculation/sedimentation basin that has a vertical paddle flocculator with a rectangular 
sedimentation basin.  The basin is equipped with mechanical sludge removal flights.  Basin 2 is a 
new facility that includes hydraulic mixing, two stage flocculation with vertical paddles, and a 
rectangular sedimentation basin. The basin is also equipped with mechanical sludge removal flights.   

A nonionic polymer is added as a filter aid and then the water passes through the tri-media, rapid 
sand pressure filters.  There are 10 filters that are comprised of 18" of anthracite, 12" of sand, and 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-23 
 

 
FINAL December 2003 

12" of garnet.  The total filter area is 2,560 square feet.  The filters are operated at a filtration rate of 
3 gpm/sf.  The filters are backwashed when the effluent turbidity exceeds 0.1 NTU, or when the 
headloss is elevated.  The filters are backwashed at a flow not to exceed 15 gpm/sf. There is filter-
to-waste capability.  The filter backwash water and filter-to-waste water is sent to an upflow clarifier 
prior to being recycled back to the influent water stream. After filtration, the water is chlorinated.  
All CT credit is achieved after filtration.  The water is treated with chlorine gas and then passes 
through three large clearwells, in series, with a total of 9 MG of storage.    

Facility changes since the 1998 Update include an expansion of the Coloma WTP as well as 
numerous other facility updates.  The plant was expanded from 7 to 11 MGD, which included a new 
flocculation/sedimentation basin as well as three new pressure filters.  ACWS now adds potassium 
permanganate at the intake at all times as a pre-oxidant.  The original flocculation basin was 
modified to have vertical shaft mixers and baffles.  Chain and flight sludge removal equipment was 
installed in the original sedimentation basin.  An upflow clarifier was constructed to provide 
treatment of the filter backwash water and filter-to-waste water prior to recycling. The 1998 Update 
recommended that all the water utilities provide planning and space to allow for potential installation 
of facilities to meet future regulatory requirements.  ACWS’ expansion has provided for this. 

4.7.2. Water Quality Summary 

The ACWS has monitored the raw and treated water for all the required Title 22 constituents. 
ACWS also collected 13 raw water samples for Giardia and Cryptosporidium analysis using a Modified 
ICR Method.  Table 4-15 provides a review for selected constituents.   

Table 4-15. Selected Constituent Review, ACWS Coloma WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Raw and Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.3 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median fecal coliform 21 MPN/100 mL, median E. coli 11 

MPN/100 mL. 
Giardia/Cryptosporidium  Raw Water: No Giardia/Cryptosporidium samples were confirmed 

positive. 
TOC Raw Water: Median >2.0 mg/L, Running Annual Average >2.0 mg/L. 
Disinfection By-Products Distribution System: TTHMs RAA <10 µg/L, LRAA <20 µg/L and HAA5 

RAA <10 µg/L, LRAA <20 µg/L. 
Arsenic Raw and Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 

 

The raw water has very good quality.  At the Coloma WTP, neither IOCs, VOCs, nor SOCs pose 
treatment or compliance concerns.  In the raw water, during the period 1998 through 2002, there 
was one detection of 1,4-dioxane (0.0029 µg/L), well below the current Action Level (3 µg/L), and 
several detections of NDMA (all < 0.0747 µg/L), all but one (0.0747 µg/L) below the Action Level 
(0.01 µg/L).  Neither of these constituents has been detected in 2003. Raw water turbidity levels are 
highest during winter months and storm events.  The treated water turbidity is consistently less than 
0.1 NTU, but there were several excursions above 0.3 NTU during plant start-up periods. Fecal 
coliform levels are very low; higher levels are seen during the summer months.  The median E. coli 
value for samples collected between May and September is 50 percent higher than the overall 
median.  When fecal coliform levels in the raw water exceed 200 MPN/100 mL (or total coliform 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-24 
 

 
FINAL December 2003 

levels exceed 1,000 MPN/100 mL), ACWS adds 1-log reduction through disinfection.  Although the 
raw water TOC shows both median and RAA values greater than 2.0 mg/L, ACWS is not required 
to implement enhanced coagulation since the Coloma WTP is classified as a direct filtration plant, 
not capable of this process. 

4.7.3. Drinking Water Regulations Compliance 

Table 4-16 provides a compliance evaluation for selected existing and future drinking water 
regulations.  The ACWS is currently in compliance and is expected to be in compliance with future 
anticipated regulations at the Coloma WTP.  Compliance with future state regulation of arsenic and 
hexavalent chromium, however, is unknown since it is not known at what level the new state MCLs 
may be set.  Arsenic and hexavalent chromium are not detectable in American River water at current 
detection limits.  

• Based on CFE turbidity data provided for the study period, the Coloma WTP meets the new 
turbidity standards under the Interim Enhanced SWTR.  

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at the Coloma WTP.  The plant is granted credit for  2/1-
log Giardia/virus reduction for physical removal and 1/3-log credit for disinfection, 
respectively.   

• The Coloma WTP should be granted 2-log reduction credit for Cryptosporidium under the 
Interim Enhanced SWTR, and upgraded to 2.5-log reduction under the Long Term 2 
Enhanced SWTR, since it uses direct filtration and meets the more stringent turbidity 
standards. Source water monitoring for Cryptosporidium will be required under the Long Term 
2 Enhanced SWTR with possible action required if the average is greater than 0.075 
oocysts/L.  The data collected by the ACWS using the Modified ICR Method and the 
Cryptosporidium data set for the Lower American River indicate Cryptosporidium levels at the 
Coloma WTP will likely be below the trigger level.   

• Since the Coloma WTP is a direct filtration plant, TOC monitoring and treatment is not 
required. 

• The 1998 Update recommended that the water utilities monitor distribution system DBPs 
and disinfection practices in anticipation of future DBP standards. The data for ACWS’ 
distribution system shows that RAA levels are below the Stage 1 D/DBP Rule MCLs.  The 
system is expected to meet the new LRAA Stage 2 D/DBP Rule MCLs as well.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-25 
 

 
FINAL December 2003 

Table 4-16. ACWS Coloma WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs, VOCs, SOCs Monitored as required. No MCLs exceeded. One 

detection of 1,4-dioxane < the Action Level and 
seven low level possible detections of NDMA (one 
detection > Action Level). 

SWTR Microbial and 
Turbidity  

The data continue to support applicability of 3/4-
log reduction for Giardia/virus and the plant has 
Credit for Giardia/virus 3/4-log reduction.  All 
operating, monitoring and reporting requirements 
are met.  All treated water turbidity requirements 
are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity > 0.3 NTU 
several times during plant start up.  Should be 
granted 2-log reduction credit for 
Cryptosporidium.  Individual filter effluent turbidity 
not provided.  Will need to monitor and report 
variances to DHS.  Must submit recycle statement 
to DHS by December 2003. 

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water monitored for TOC; RAA > 2.0 mg/L.  
Enhanced coagulation not required since direct 
filtration water treatment plant. Distribution system 
data collected for TTHMs and HAA5. No MCLs 
exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR – 2004* 

Microbial Reduction credit should be upgraded to 2.5-log 
reduction credit for Cryptosporidium for direct 
filtration.  Limited Cryptosporidium data at intake 
using Modified ICR Method.  Will need to conduct 
24 months of monitoring in accordance with the 
Rule.  Additional treatment requirements, if any, 
will depend on monitoring results.  Must conduct 
disinfection profiling/benchmark for Giardia and 
viruses. 

Stage 2 D/DBP Rule – 
2004* 

Disinfectants and 
Disinfection By-
Products 

Locational distribution system TTHM/HAA5 
monitoring indicates all current locations < 80/60 
µg/L, respectively.  Will need to conduct Initial 
Distribution System Evaluation to assess 
distribution system monitoring unless all 
distribution system samples continue ≤40 µg/L 
TTHM and ≤30 µg/L HAA5 for 2002-2004; then 
standard monitoring program is waived. 

State arsenic MCL – 
2004* 

Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  
Compliance with future state MCL unknown.  

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance 
with future state MCL unknown. 

NOTE: 
* Expected date of promulgation 
 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-26 
 

 
FINAL December 2003 

4.8 Carmichael Water District 

The CWD diverts water for the Carmichael WTP from the Lower American River near River Mile 
17.5 through three Ranney Collectors. The CWD water supply, therefore, is considered groundwater 
under the direct influence of surface water.   

Watershed activities of interest to CWD that were reviewed for this report include recreation and 
other conditions along the Lower American River corridor, and urban runoff. Aerojet discharges 
and SSOs into Lake Natoma and/or the Lower American River are also of concern.  

4.8.1. System Description 

The Ranney Collectors are located within the American River floodplain and adjacent to the 
streambed.  They serve as intake and pump structures and provide pre-filtered water to the 
Carmichael WTP.  The Carmichael WTP is composed of microfiltration membrane units with a 
design capacity of 16 MGD, which can be expanded to 22 MGD.  The current operating range is 
from 0 to 16 MGD.  The membrane units are backwashed regularly, and the water is filtered prior to 
recycling to the headworks.  After filtration, the water is chlorinated with sodium hypochlorite and 
the pH is adjusted with lime prior to distribution.  The CWD has six MG of storage.  

Facility changes since the 1998 Update include completion of the new membrane filtration plant.  
This completes a four barrier treatment process: source protection, pre-filtration through the 
Ranney Collectors, membrane filtration, and chemical disinfection with sodium hypochlorite.  The 
1998 Update recommended that all the water utilities provide planning and space to allow for 
potential installation of facilities to meet future regulatory requirements. The CWD has reserved 
hydraulic and physical space for alternative disinfection facilities and fluoride facilities.  

4.8.2. Water Quality Summary 

The CWD has monitored the raw and treated water for all the required Title 22 constituents. 
Table 4-17 provides a review for selected constituents.   

Table 4-17. Selected Constituent Review, CWD Carmichael WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Raw and Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.1 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median E. coli levels <2 MPN/100 mL. 
Giardia/Cryptosporidium  Raw Water: Not tested. 
TOC Raw Water: Not provided. 
Disinfection By-Products Distribution System: Not provided. 
Arsenic Raw and Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 

 

The raw water, which is pre-filtered by the Ranney Collectors, has excellent quality.  At the 
Carmichael WTP, neither IOCs, VOCs, nor SOCs pose treatment or compliance concerns.  In the 
raw water, during the period 1998 through 2002, there was one detection of atrazine (0.1 µg/L), well 
below the current MCL (3 µg/L).  Raw water turbidity varies less than for other American River 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-27 
 

 
FINAL December 2003 

diverters: the higher turbidities are during storm events.  The treated water turbidity is consistently 
less than 0.1 NTU, with a few excursions above 0.1 NTU just after plant start-up.  E. coli levels are 
very low, mostly non-detectable.  

4.8.3. Drinking Water Regulations Compliance 

Table 4-18 provides a compliance evaluation for selected existing and future drinking water 
regulations.  The CWD is currently in compliance and is expected to be in compliance with future 
anticipated regulations at the Carmichael WTP. Compliance with future state regulation of arsenic 
and hexavalent chromium, however, is unknown since it is not known at what level the new state 
MCLs may be set.  Arsenic and hexavalent chromium are not detectable in American River water at 
current detection limits.  

• Based on CFE turbidity data provided for the study period, the Carmichael WTP meets the 
new turbidity standards under the Interim Enhanced SWTR.  

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at the Carmichael WTP. The plant is granted 3/0.5-log 
Giardia/virus reduction for physical removal and 0.5/3.5-log reduction from disinfection, 
respectively.  

• The CWD will need to coordinate with the DHS to identify log reduction credit for 
Cryptosporidium at the Carmichael WTP since it will not be automatically granted. Source 
water monitoring for Cryptosporidium will be required under the Long Term 2 Enhanced 
SWTR with possible action required if the average is greater than 0.075 oocysts/L; however, 
the Carmichael WTP may qualify for a waiver from the monitoring requirements in the 
event the DHS approves at least a 5.5-log reduction credit for Cryptosporidium.  

• Since the Carmichael WTP is a membrane filtration plant, TOC monitoring and treatment is 
not required.   

• The 1998 Update recommended that the water utilities monitor distribution system DBPs 
and disinfection practices in anticipation of future DBP standards. No distribution system 
data was provided, but given that American River water has low levels of TOC and further 
that the CWD’s supply is a blend of river and groundwater, the system is expected to meet 
the new LRAA Stage 2 D/DBP Rule MCLs.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-28 
 

 
FINAL December 2003 

Table 4-18. CWD Carmichael WTP Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs, VOCs, SOCs Monitored as required. No MCLs exceeded. One 

detection of atrazine below the MCL may reflect 
groundwater influence. 

SWTR Microbial and 
Turbidity  

The data continue to support applicability of 3/4-
log reduction for Giardia/virus and the plant has 
credit for Giardia/virus 3/4-log reduction.    All 
operating, monitoring and reporting requirements 
are met.  All treated water turbidity requirements 
are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity > 0.1 NTU 
several times during plant start up.  Need to 
coordinate with DHS to obtain 2-log reduction 
credit for Cryptosporidium.  Individual filter 
effluent turbidity provided; no exceptions noted.  

Stage 1 D/DBP Rule Disinfectants and 
Disinfection By-
Products 

Raw water not monitored for TOC.  Enhanced 
coagulation not required since membrane water 
treatment plant. Distribution system data  for 
TTHMs and HAA5 not provided. No MCLs are 
expected to be exceeded. 

Future Regulation      
Long Term 2 Enhanced 
SWTR – 2004* 

Microbial Need to work with DHS to identify log reduction 
credit for Cryptosporidium.  If > 5.5 log, then may 
opt out of 24 months of monitoring.  Otherwise, 
must conduct monitoring in accordance with Rule.  
Must conduct disinfection benchmark for Giardia 
and viruses. 

Stage 2 D/DBP Rule – 
2004* 

Disinfectants and 
Disinfection By-
Products 

No locational distribution system TTHM/HAA5 
monitoring data provided.  Expected to be  < 
80/60 µg/L, respectively.  Will need to conduct 
Initial Distribution System Evaluation to assess 
distribution system monitoring unless all 
distribution system samples continue ≤40 µg/L 
TTHM and ≤30 µg/L HAA5 for 2002-2004; then 
standard monitoring program is waived. 

State arsenic MCL – 
2004* 

Arsenic All intake and ambient data below detection limit.  
Compliance with federal MCL expected.  
Compliance with future state MCL unknown.  

State hexavalent 
chromium MCL- 2004* 

Hexavalent 
Chromium 

All intake data below detection limit.  Compliance 
with future state MCL unknown. 

NOTE: 
* Expected date of promulgation 



American River Watershed Sanitary Survey 
2003 Update 

Page 4-29 
 

 
FINAL December 2003 

4.9 City of Sacramento 

The City of Sacramento diverts water for the E.A. Fairbairn WTP from the Lower American River 
at River Mile 7.75.  

Watershed activities of interest to the City of Sacramento that were reviewed for this report include 
recreation and other conditions along the Lower American River corridor, and urban runoff. Aerojet 
discharges and SSOs into Lake Natoma and/or the Lower American River are also of concern.  

4.9.1. System Description 

The E.A. Fairbairn WTP is a conventional water treatment plant with a design capacity of 90 MGD.  
The WTP is typically operated between 30 and 90 MGD.  The average winter flow is 44 MGD and 
the average summer flow is 66 MGD.  

The influent water is pre-chlorinated for disinfection CT credit.  Alum is added as a coagulant and is 
mixed using pump injection.  There is the ability to manually add lime for pH adjustment if 
necessary.  The water is then flocculated in three stage basins with horizontal flocculators.  The 
surface loading rate on the sedimentation basins is 1.24 gpm/sf.  The sedimentation basins have 
mechanical chain and flight sludge removal systems in the first half of the basins and the second half 
is cleaned manually.   

A polymer can be then added as a filter aid.  The sedimented water is applied to eight gravity flow 
tri-media filters.  The filters are made of 12" of anthracite, 10" of sand and 2" of garnet with a gravel 
base on a concrete teepee underdrain.  The filters are operated at a rate of 5.7 gpm/sf, at 100 MGD 
or on filter runtime.  The filters are backwashed based on filtered water turbidity, when the headloss 
exceeds six feet.  The filters are backwashed at a rate of 18 gpm/sf.  Currently, there are no filter-to-
waste facilities.  All filter backwash water is returned directly to the influent stream after flows are 
equalized in an equalization basin.  After filtration, the water is chlorinated for disinfection CT credit 
and pH adjusted with calcium oxide.  There is a clearwell at the water treatment plant with 20 MG 
of storage, and an additional 39 MG of storage in the distribution system.  

Facility changes since the 1998 Update include completion of the design of the new water treatment 
plant expansion with construction now occurring and completion of modifications to the intake 
structure.  The expansion includes a new flocculation/sedimentation basin, new filters, and a new 
disinfection CT structure.  The 1998 Update recommended that all the water utilities provide 
planning and space to allow for potential installation of facilities to meet future regulatory 
requirements. The City of Sacramento’s expansion design included reserving physical and hydraulic 
space for either ozone or UV light disinfection. 

4.9.2. Water Quality Summary 

The City of Sacramento has monitored the raw and treated water for all the required Title 22 
constituents.  Raw water data were also collected and analyzed for Giardia and Cryptosporidium, first 
using the ICR Method, and then using EPA Method 1623.  Table 4-19 provides a review for 
selected constituents.   



American River Watershed Sanitary Survey 
2003 Update 

Page 4-30 
 

 
FINAL December 2003 

Table 4-19. Selected Constituent Review, City of Sacramento E.A. Fairbairn WTP 

Constituent Monitoring Results 
IOCs/VOCs/SOCs Raw and Treated Water: Not detected above MCLs. 
Turbidity Treated Water: <0.3 NTU (95% samples), <1.0 NTU. 
Indicator bacteria Raw Water: Median fecal coliform and E. coli <30 MPN/100 mL. 
Giardia/Cryptosporidium  Raw Water: 7 % Giardia samples confirmed positive, 0 % Cryptosporidium 

samples confirmed positive. 
TOC Raw Water: Median 1.2 mg/L, Running Annual Average 1.2 mg/L. 
Disinfection By-Products Distribution System: TTHMs RAA <50 µg/L, LRAA <60 µg/L and HAA5 

RAA and LRAA <30 µg/L. 
Arsenic Raw and Treated Water: Not detected, <2 µg/L. 
Hexavalent Chromium Treated Water: Not detected, <1 µg/L. 
 

The raw water has excellent quality.  At the E.A. Fairbairn WTP, neither IOCs, VOCs, nor SOCs 
pose treatment or compliance concerns. Ultra low detection level monitoring for MTBE at the 
intake showed that MTBE is present in the raw water at concentrations well below the MCL 
(5 µg/L).  Raw water turbidity levels are highest during winter months and storm events.  The 
treated water turbidity is consistently less than 0.1 NTU.  Fecal coliform and E. coli levels are 
generally low; the higher levels occur during the winter months with some coliform peaks during the 
summer.  From 1998 through 2002, the frequency of confirmed Giardia detections was low (low is 
considered less than 20 percent) and there were no confirmed detections of Cryptosporidium. 

4.9.3. Drinking Water Regulations Compliance 

Table 4-20 provides a compliance evaluation for selected existing and future drinking water 
regulations.  The City of Sacramento is currently in compliance and is expected to be in compliance 
with future anticipated regulations at the E. A. Fairbairn WTP. Compliance with future state 
regulation of arsenic and hexavalent chromium, however, is unknown since it is not known at what 
level the new state MCLs may be set.  Arsenic and hexavalent chromium are not detectable in 
American River water at current detection limits.  

• Based on CFE turbidity data provided for the study period, the E. A. Fairbairn WTP meets 
the new turbidity standards under the Interim Enhanced SWTR.  

• As discussed at the end of Section 2, water quality data indicate that 3/4-log reduction of 
Giardia and viruses is appropriate at the E. A. Fairbairn WTP. The plant is granted credit for 
2.5/2-log reduction of Giardia/viruses for physical removal and 0.5/2-log for disinfection, 
respectively.  

• The E. A. Fairbairn WTP should be granted 2-log reduction of Cryptosporidium under the 
Interim Enhanced SWTR, and upgraded to 3-log reduction under the Long Term 2 
Enhanced SWTR, since it uses conventional filtration and meets the more stringent turbidity 
standards. The City of Sacramento has completed the source water monitoring for 
Cryptosporidium for the Long Term 2 Enhanced SWTR; based on source water 
concentrations, additional action will not be required.  



American River Watershed Sanitary Survey 
2003 Update 

Page 4-31 
 

 
FINAL December 2003 

• The 1998 Update recommended that the water utilities monitor distribution system DBPs 
and disinfection practices in anticipation of future DBP standards. The data for the City of 
Sacramento’s distribution system shows that RAA levels are below the Stage 1 D/DBP Rule 
MCLs.  The system is expected to meet the new LRAA Stage 2 D/DBP Rule MCLs as well.   

Table 4-20. City of Sacramento E. A. Fairbairn WTP  
Drinking Water Regulations Compliance 

 
Targeted 

Compounds Compliance Status 
Existing Regulation   
Phase I, II, and V IOCs, VOCs, SOCs Monitored as required. No MCLs exceeded. Styrene 

detected in one treated water sample < MCL. 
SWTR Microbial and 

Turbidity  
The data continue to support applicability of 3/4-log 
reduction for Giardia/virus and the plant has credit for 
Giardia/virus 3/4-log reduction.  All operating, 
monitoring and reporting requirements are met.  All 
treated water turbidity requirements are met. 

Interim/Long Term 1 
Enhanced SWTR and 
Filter Backwash Rule 

Microbial and 
Turbidity  

Combined filter effluent turbidity < 0.3 NTU.  Should 
be granted 2-log reduction credit for Cryptosporidium.  